
MODEL # DC-2MD
MODEL # DC-2MDR
10-18-18

MODEL # DC-2MDR

MODEL # DC-2MD

ASSEMBLY INSTRUCTIONS





Dear Discovery Centers™Customer,

Thank you for choosing to purchase and install a DiscoveryCenters commercial playsystembyUltraPlay®. Weappreciate the
confidence youhaveplaced in our company, and wewill strive to earn your trust.

This is your Owner’sManual & AssemblyInstructions booklet. Wehavedesigned this manual specifically for the products that
youhavepurchased. Included in this manual youwill find the following:

• Maintenanceschedule& record • Productinstallation instructions
• Safetyguidelines • 2-D top viewdrawings
• Warrantyinformation • Groundplan

Pleasesave this booklet for future reference.

Thefirst several pagesof this booklet contain important and valuable information regarding the general placement, installation
and safety practices common to commercial playequipment. Please read this information carefully and use yourbest judgment
as to how these guidelines apply to yourspecific situation.

If you have any questions concerning your newequipment, you can contact a DiscoveryCenters Customer Service Representa-
tive at 1-800-458-5872 or reach them electronicallybysendingan e-mail to: customerservice@uplaytoday.com.

To register yourequipment and activate yourwarranty, please go to www.ultraplay.com/productregistration within 30 days
of delivery. Thiswill allow UltraPlayto have a record of your purchase in case of warranty claims.

Formore information on DiscoveryCentersand UltraPlayproducts, please do not hesitate to give us a call or visit
uplaytoday.com& ultraplay.com.

Thank you for your business; we look forward to working with you on all of your future playgroundequipment projects!

Sincerely,

Discovery Centers by UltraPlay
APlayCore®Company



2

Maintaining your playgroundequipment and its surrounding area is essential to minimizing the risk of injury to users as well
as maximizing its useful lifespan. UltraPlaySTRONGLYrecommendsthat you follow these SafetyGuidelines in conjunction with
conducting periodic maintenance inspections using the accompanyingPlaygroundMaintenance Checklist.

When installing your playground,alwaysconsider local conditions. Goodcommon senseworks hand-in-hand with the instructions.

LOCATING YOUR PLAY STRUCTURE:

Comply with the following when choosing the location for your new equipment: Equipmentshall be positioned to eliminate con-
flicting traffic patterns. Asa general rule, allow at least 6’ of free space around the entire structure, EXCEPTforslideexits, which
require a distance Xequal to the highest point of the sliding surface with a minimum of 72 inches and maximumof 96 inches
from the edge of the slide. SeeFigure 1 below (example:a Slide from a 6 foot deck requires 6 feet of clear space with
resilient surfacing in front of its exit). DiscoveryCentersslides are 4 feet or shorter; therefore, the slide exit use zone is 72
inches. Swingsmust havea minimum of twice the swingbeam height of free space in front and behind them for safe circulation.
Seefigure 2 below (example:a swingwith an 8 foot high toprail requires 16 feet of free space in front and another 16 feet behind
it, for a total of 32 feet). Theseminimum areas should be filled with the appropriate resilient surface material. Readfurther for
resilient surfacing recommendations.

GENERALCOMMERCIAL PLAYGROUNDSAFETYGUIDELINES (page 1 of 5)

X

8’

Figure 1 Figure 2



3

GENERALCOMMERCIAL PLAYGROUNDSAFETYGUIDELINES (Page 2 of 5)

Neveroverlap the safety zonesof adjacent equipment. All separate play equipment must have its own safety zone, and these
cannot overlap. If youhavean existing structure with a slide exit oriented toward yournewone, add aminimum safety zone to
that of the existing slide to determine how far awayyouneed to be.

Never install playgroundequipment near, around, or in conjunction with swimming pools, ponds, lakes or anyother bodies of
water.

CHOOSING RESILIENT SURFACE MATERIAL:

Playgroundequipment must be installed on a soft, resilient, energy-absorbingground surface. NEVER INSTALL EQUIPMENT ON
CONCRETE, ASPHALT OR EVEN GRASS! Afall on a hard surface from evenas low as a 3 foot high deck has been found to result
in serious injury to the user. Formost playequipment, these surfaces should contain a minimum of 12 inches of woodfiber or
other loose fill material intended for playgroundsurfacing use. Formore information on the proper surfacing materials, call the
CPSChotlineat 1-800-638-2772.

Soft, resilient surfacing should be placed in the use zonesof all equipment, as specified for each type of equipment, and at
depths to meet the critical fall heights as specified by the U.S.Product SafetyCommission, ASTMstandard F1487 and Canadian
Standard CAN/CSA-Z-614.Equipmentshould be placed to eliminate conflicting traffic patterns.

Tip: If your surfacing is of the loose variety, checking for proper depth over time can bemade easybyapplying a non-removable
fluorescent tape of paint in a bright color at the proper level on each upright post. Thereafter, as the resilient material compacts
or washesaway,the person responsible for regular maintenance inspections can easily see it must be replenished as the marks
become visible.

OVERHEAD OBSTRUCTIONS:

Overheadobstructions within the use zonesof playgroundequipment that are not part of the play structure (for example,tree
limbs) shall be at least 84 inches (2130 mm) aboveeach designated play surface or 84 inches (2130 mm) abovethe pivot point
of swings.

All overheadutility line clearances above the use zoneareas shall complywith all local, state, and national codes, such as the
National Electrical SafetyCode.For specific overhead obstruction requirements, refer to the CPSCandASTMF1487 and use the
more stringent of the two.



4

CATCH POINT & PROTRUDING HARDWARE:

Thereshould be no dangerous pieces of hardware, such as protruding bolt ends and narrow gaps in metal connections or open
“S” hooks at the top and bottom of swings.Exposedhardware can cut children, puncture skin, or catch clothing drawstrings,
which could strangle a child.

All protruding nuts and bolts should be eliminated; sharp edgeson pipes should be capped or removed.Checkfor bent, broken,
or severelyworn pipe and replace. Examineslide bedways,bedrails, handrails and exits for foreign objects, holes, and rough
edges.

TRIPPING HAZARDS:

Thereshould be no exposedconcrete footings, abrupt changes in surface elevations, tree roots, tree stumps, and rocks, which
can trip children and adults. Checkfor trip hazards,such as the balance beamsupport posts, or environmental trip hazards,
such as rocks or roots in the play area. Make all necessary improvements or repairs.

AFTER THE EQUIPMENT IS IN USE:

• Neveradd components not intended for use with this product.

• Never install other playequipment, fencing, landscaping, etc., which encroachupon the safety zonesof this equipment.

• Checkoverall stability and rigidity of all playequipment.

• Checkfor proper assembly, installation and groundanchoring.

• Checkand re-tighten all fasteners after the first few daysof use and again after three weeksof use. Thereafter, exercise
normal maintenance procedures. Useof a thread-locking compoundon the threads of bolts can prevent persistent loosening.

• Swing“S” hooks must be completely closed. Replaceworn “S” hooks and never re-use them.

GENERALCOMMERCIAL PLAYGROUNDSAFETYGUIDELINES (Page 3 of 5)



5

GENERALCOMMERCIAL PLAYGROUNDSAFETYGUIDELINES (Page 4 of 5)

ROUTINE MAINTENANCE:

Regularlyinspect and maintain your playgroundequipment and its surrounding area to ensure the safety of the user. Proper
maintenance of DiscoveryCentersequipment includes using the accompanyingPlayground Maintenance Checklist found in the
back of this booklet to identify areas requiring repairs or replacement, and barricading the equipment to prevent use while cor-
rections are being made.

Asthe Owner/Operatorof the equipment, youshould establish andmaintain detailed installation, inspection, maintenance,
and repair records for each public-use playgroundequipment area. Findout if your playgroundhas a designated official who
periodically inspects the play equipment for preventative maintenance. This includes: replacing missing, broken or worn-out
components; securing hardware;checking for deterioration in the metal or plastic materials; maintaining the proper 12 inch
depth of surfacing material; and cleaning up debris.

Following are some regular maintenance areas of note:

• Checkfor and repair damagecaused bywear or vandalism, a major factor in injury causing situations.
• Propermaintenance of DiscoveryCentersequipment requires regular tightening of all bolts, nuts, set screwsand other
hardware.

• All equipment should be free of rust and repainted with an appropriate lead-free paint whenevernecessaryto deter rusting.
This should also be done for any chipped or peeling areas.

• Regularchecking of all parts, casting, etc., should be made. If part is brokenor worn it should be replacedimmediately.
• Checkfor loose spring castings and tighten.
• Checkfor missing or broken parts, rungs, or steps and repair as necessary.
• Replaceworn or damagedstrap seats or other swingseats.
• Checkfor worn chains and replace them as needed.
• Checkto be sure there is free movementof swinghanger and other movingattached parts.
• Checkthe vertical distance between the underside of the occupied swingseat and the protective surface. It shouldmeasure
no less than 12 inches. Adjust swing seat height as necessary.

• Checkfor deformation of open “S” hooks, shackles, rings, links, etc. Check“S” hooks for excessivewear,making sure they are
properly closed; never reuse an “S” hook.

• Checkfor worn swing hangers and chain. Whenthese areas are identified, replacements should be made.

- Continued next page



6

• Checkfor missing, damaged,or loose swing seats. Checkrubber seats for wear, sharp edges/points, scorching, or burn
damage. Repair and replace as needed.

• Checkfor swing chain wrapped around top rail and if found, unwrap. Replacechains as necessary.
• Checkfor hard surfaces and correct, including under swings, slides, etc., where loose surfacing mayhavebeen kicked away.
Refer to CPSCsurfacing requirements.

• Checkfor surfacingmaterial that is wornor scattered and restore.
• Debris, broken glass, trash, or other foreign objects within or on the playarea/equipment should be removed.
• Checkfor poor drainage areas and repair.
• Checkconcrete footings to see if they are exposed,cracked, or loose in the ground and repair as necessary.
• Checkfor lack of lubrication on all movingparts and lubricate as needed.
• Checkcrush points (exposedmechanisms, junctures of moving components) and eliminate.
• Checkfor broken support/anchors. Stability in ground,structures should not be easily swayed;connections should be solid
and adequately secured.

• Checkall posts in ground for corrosionor rot belowgrade.
• Checkexit areas of slides. Theexit area should be no more than 11 inches from the protective surface for slides under 4 feet
high. Forslides over4 feet high, the height of the exit region from the surface should be between 7 and 15 inches.

• Checkthe surface area around slide exit for erosion and other damageand repair if necessary.
• Checkfor visible cracks, bending, warping, rusting, or breakageof anycomponent and repair as needed.
• Checkfor accessible sharp edgesor points. Checkfor protruding bars, bolts, nuts, etc. Eliminate these conditions.
• Checkfor exposedends of tubing that should be coveredwith plugs or caps.
• Checkfor loosebolts, nuts, etc. and tighten.
• Checkfor broken or missing rails, steps, rungs,or seats and replace.
• Replacebroken springs and seats on spring riders and other similar play events.

GENERALCOMMERCIAL PLAYGROUNDSAFETYGUIDELINES (Page 5 of 5)



LIMITED WARRANTIES

•Upright Posts
• PostCaps
•Hardware

•Moving Parts
•Freestanding and
other components

•Rotomolded Plastic
Components

•Blowmolded Plastic
Components

•GroundMount Metal Parts
Materials andWorkmanship

TenYears FiveYears OneYear

Materials andWorkmanship

All warranties specifically excludedamage caused byman-made or natural disasters, vandalism, negligence,
improper installation or improper use, modification, changes in appearance resulting from weathering,
scratches, dents, discoloration, normal wear and tear, or marring as a result of public or private use.

Claimsare limited to replacement of equipment only and do not include anycosts associatedwith labor,
removal or installation of the original or replacement product.

Warranties are valid only if products are installed and maintained in accordancewith UltraPlayinstallation
instructions and use of approvedparts.

Materials andWorkmanship

To register yourequipment and activate yourwarranty, please go to www.ultraplay.com/productregistration
within 30 daysof delivery. Thiswill allow UltraPlayto havea record of your purchase in caseof warranty claims.



8

WARRANTYDETAILS

UltraPlaywarrants its products to be free from defects in materials and/or workmanship, subject to normal usageand installation, for
a period of 1-year from the date of shipment to the original purchaser. In the event of a claim under this warranty, UltraPlaywill replace
the component at no cost within the first 12 months from date of shipment to the original customer. Equipmentnot specifically
addressed in the following paragraphs is also subject to this limited 1 yearwarranty against defects in materials and/or workmanship.

TEN-YEARLIMITED WARRANTYONUPRIGHTPOSTS,CAPS, ANDHARDWARE
UltraPlayprovides a limited warranty on DiscoveryCentersmetal upright posts, caps, and hardware to be free from defects in materials
or workmanshipagainst structural failure which causes the product to becomeunfit for its intended use, subject to normal usageand
installation, for a period of 10 years from the date of shipment to the original customer.

FIVE-YEARLIMITED WARRANTYONROTOMOLDEDANDBLOWMOLDED PLASTICCOMPONENTS
UltraPlayprovides a limited warranty on rotomolded and blowmolded plastic components such as the following plastic parts: slides,
climbers, roofs, panels. Thesecomponents are warranted to be free from defects in materials or workmanship, subject to normal
usageand installation, for a period of 5 yearsfrom the date of shipment to the original customer.

FIVE-YEARLIMITED WARRANTYONGROUND-MOUNTMETAL PARTS
UltraPlaySystemsprovides a limited warranty on metal footers, inground footers, surface mount plates, ground spikes, slide and
climber mounting posts and plates to be free from defects in materials or workmanshipagainst structural failure which causesthe
product to becomeunfit for its intended use, subject to normal usageand installation, for a period of 5 years from the date of
shipment to the original customer.

ONE-YEARLIMITED WARRANTYONCOMPONENTSWITHMOVING PARTS
UltraPlaySystemsprovides a limited warranty on components with moving parts, freestanding components such as spring riders and
swings,and all other components not specifically named above to be free from defects in materials or workmanship against structural
failure which causes the product to becomeunfit for its intended use, subject to normal usageand installation, for a period of 1 year
from the date of shipment to the original customer.

LIMITED WARRANTYONSITEFURNISHINGS
UltraPlayprovidesa five-yearlimited warranty on the finish of thermoplastic coated site furnishings from the date of shipment to the
original customer. Additionally, all site furnishings are guaranteed to be free from defects in materials or workmanship for one-year
from the date of shipment to the original customer.

All warranties specifically excludedamage caused byman-madeor natural disasters, vandalism, negligence, improper installation or
improper use,modification, changes in appearance resulting from weathering, scratches, dents, discoloration, normal wear and tear,
or marring as a result of public or private use.Claimsare limited to replacement of equipment only and do not include anycosts
associatedwith labor, removalor installation of the original or replacement product. Warrantiesare valid only if products are installed
and maintained in accordancewith UltraPlayinstallation instructions and use of approvedparts. Thiswarranty is applicable to the
original owner only. Warranties are non-transferable.



9

Claim Procedure: To make a warranty claim, send your written statement of claim, photographs of defective equipment,
and the original purchase invoice or invoice number to:

Discovery Centers
Customer Service
1675 Locust Street
Red Bud, IL 62278

Or Contact a Customer Service Representative at:
1-800-458-5872

Within 60 days of notice of claim under warranty, UltraPlay will make arrangements to replace the damaged product.
UltraPlay will cover freight costs within the continental United States. UltraPlay is not responsible for freight costs
associated with products located outside the continental United States. UltraPlay Systems reserves the right to inspect all
products identified as defective. Photos of defective equipment may be required to accompany warranty claims. Since
warranty limitations and exclusions may vary from state to state, you should check any specific warranty rights in your
state.

Date of Purchase:_______________________

Purchaser:_____________________________

UltraPlay Invoice Number:________________

____________________________________
Authorized UltraPlay Signature
____________________________________
Title

Visit UltraPlay on the web at www.ultraplay.com & www.uplaytoday.com

CLAIM PROCEDURE



10

Consider these UltraPlay freestanding play components
to enhance the fun of your play environment!

4’ Freestanding Slide
(Slide-P)

Spring See Saw
(02-07-0055)

Horse Spring Rider
(02-07-0053)

Truck Spring Rider
(02-07-0054)

Early Childhood
Horizontal Ladder

(PJHLAD)

Freestanding Crawl Tunnel
(02-07-0057)

Balance Beam
(ZBAL-8)

Single Bay Swing 2-5
(PBP-8-1C)

South Fork (SingleDeck)
[UPLAY-001-P/N]

Ultraplay offers a variety of playgroundsolutions to meet your specific needs. Checkout UplayTodayTMbyUltraPlay in addition
to other DiscoveryCentersplaygroundsfor your future projects. at www.ultraplay.com or www.uplaytoday.com.



11

IMPORTANT! Please read the entire Installation Instructions packet before beginning the installation.

UltraPlay has designed Discovery Centers to take advantage of all Consumer Product Safety Commission (CPSC)andASTM
guidelines in force at the time of purchase in an effort to prevent playgroundaccidents. However,because studies have shown
most playgroundinjuries result from accidental falls, you, as the newowner of this equipment are responsible for providing an
adequately resilient play surface under and around all playgroundequipment. Pleaserefer to the accompanyingSafety
Guidelines as well as CPSCguidelinesand this document for examples of such surfacing.

Wewould like to provide the following suggested guidelines for your playenvironment:

• Refer to the Use Zone and note the Minimum AreaRequiredshown for this structure. This area must be filled with adequate
resilient play surface material, and must be clear of all obstacles, including but not limited to trees, curbing, sidewalk, fence,
other play equipment, rocks and landscaping, etc.

• Acceptableplay surfaces include sand, mulch, fine gravelor shreddedbelt-less tires, if installed at the appropriate depths per
CPSCguidelines for play surfacing.

• Whenusing loose fill surfacing, a minimum of 6” depth is recommended by the CPSC.UltraPlay
recommendsan additional 6”, for a total of 12”, to combat the fast compactingcharacteristics of thesematerials. Surfaces
must be checkedat least weekly for compacting, which reduces resiliency significantly.

• Unitary resilient surfacing designed for playgrounduse, including rubber tiles, poured-in-placerubber surfacing, bonded rubber
surfacing and synthetic playgroundturf is also recommended.

• Surfaces such as asphalt, concrete, gravel,or sod are not acceptable for use under playgroundequipment, or anywherewithin
the stated Minimum AreaRequired.

• Closesupervision of children playingon or around the structure is strongly recommended,alongwith classroomand/or home
instructions on safer behavior on the playgroundequipment. The full supervision of playgroundsis the responsibility of the owner
once the play structure has been properly installed.

GENERALINSTALLATIONGUIDELINES (Page 1 of 4)



12

GENERALINSTALLATIONGUIDELINES (Page 2 of 4)

TOOLS REQUIRED:

UltraPlaysupplies only the special wrenches and bits required to fasten the “tamper-resistant” hardware and components. Refer
to the Tools Required page for a detailed list. Apowerpost hole diggermay facilitate installation in some circumstances.

1. Compareall parts received to the packing list. Notify UltraPlayimmediately of anymissing parts. Weare not responsible for
parts discoveredmissing over10 daysafter receipt of the shipment.

2. Refer to the UseZone to ensure this structure will fit into your actual site area. Note the Minimum AreaRequired
measurements to determine clear space required. Aminimum of 6’ clearance is required between anyobstacles and your
structure. EXCEPTforslideexits, which require a distance Xequal to the highest point of sliding surface with a minimum of 6’
and amaximumof 8’ from the edgeof the slide (example:ASlide from a 6’ high deck requires 6’ of clear spacewith resilient
surfacing in front of its exit).

3. Site selection should include considerations of what is a safer and appropriate play area:

• A level and clear site is ideal, free of power lines or electrical equipment.
• Donot install play equipment near anybodies of water.
• If adjacent to a street with traffic, ensure adequate fencing acts as a barrier to children running into danger.

4. Site layout should include accuratemeasurement andmarking of all footings prior to any installation. Usethe dimensions
shownbetween footings on the UseZone to plot out the actual footprint of the play structure before doing anydigging. Also
locate any free-standing play equipment in the same way,providing the necessary clearance between the equipment as well as
any fences, trees, etc. Ensureat this time you haveenough total space for the equipment to be installed.

5. If using Inground footers, excavateholes as shown in the UseZoneusing a string line. Anoptional string line level is very
helpful. If a leveland clear site is not possible, adjust the depth of the footings to maintain a minimum depth of 18” for support
posts at the lowest grade.NOTE:Ifsoil conditions are very loose or otherwise unstable, a larger diameter footing may be
required. Inquire with local contractors for appropriate recommendations.

6. Begin yourDiscoveryCenters installation byerecting the decks as shownwithin the following instructions. Onceall decks are
installed, components such as slides, climbers, etc., can be connected per their respective assembly instructions.

7.CPSCguidelinesmandate that there shall be no gapspresent in the playgroundequipment that are between3-1/2” and 9”.



13

GENERALINSTALLATIONGUIDELINES (Page 3 of 4)

Thepositioning of certain components by the installer can affect these criteria, so youshould alwaysmeasure distances
created whenattaching components in order to avoid these spaceswhich can causeentrapment of a child using the equipment.
Also,ASTMrequires that nomore than 2 threads of a bolt can protrude from the nut. Anyexcessthreads should be filed downand
made smooth to the touch.

8. Whenconcrete is poured, be sure to keep the top 4” below the grade, and sloped awayfrom the post to promote goodwater
drainage. Washoff anyconcrete, that may havesplashed onto the post before it dries. Allowall concrete to harden a
minimum of 48 hours before allowing use.

SAFETY DURING INSTALLATION:

1. Before doing anyexcavation, inquire about any existing underground utilities.

2. Donot leave the job site unattended without making sure that all fastening hardwareon all equipment are tightened. It is
also strongly recommended that all installation areas be roped off with clearly marked warning signs posted. Anyopen footings
should be coveredwith plywoodor other suitable material. Evenduring installation, it has been found that children mayattempt
to use the unattended equipment, thereby risking accidents.

3. If concrete footings and inground footers are beingused, it is strongly recommended that the installation area should
remain ropedoff for at least 48 hours after the last concrete footing is poured.Childrenshould not be allowed to use the
equipment during this period so that concrete has a chance to fully cure.

4. Donot attach swingchains or similar movingcomponents until after all construction is completeand resilient surfacing
material has been installed. Rememberthat anyequipment, which appears to be complete and functional, will invite
unauthorized use regardlessof its actual state of readiness.

Finally, if youshould haveanyquestions regarding the proper installation of this equipment, please contact UltraPlayat:



14

TheDiscoveryCenter is a modular play system that uses a grid system for the playground layout.
It is very important to spend a fewminutes before beginning the installation to ensure that
components are inventoried and organized properly. INVENTORYMUSTBETAKENPERCARTON!

LOOK FOR THE NUMBERS!
Eachmetal post will havea NUMBERsticker on it that corresponds with the numbers on
the printed grid. Somegrid numbers have an UPPERlevelpost as well as a LOWERlevelpost. All of
the LOWERlevelposts have ground mounting plates welded to them. TheUPPERlevelposts do not.
TheUPPERand LOWERposts will havematching numbers.

TheUPPERlevelposts screw into the LOWERlevelposts using the “T” tool provided (see tools page).

Theplastic components all havenumbers on them that correspondwith the grid and post numbers.
Thiswill enable youto verify that the correct component is installed in the correct location. When
installing the plasitic post covers,simplymatch up the numbers on the plastic with the numbers on
the vertical posts.

GENERALINSTALLATIONGUIDELINES (Page 4 of 4)



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 15

TOOLSREQUIRED

MEASURINGTAPE UTILITYKNIFE

RUBBERMALLET4LBHAMMER

LEVEL

POSTTIGHTING
“T” TOOL
(included)TORXHEAD

WRENCHES/BITS
(included)

DRILL
3/8”
MASONRYDRILLBIT

LOCTITE

6mm
4mm
ALANHEADBITS
(included)

WRENCH
(included)

13mm
17mm



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com16

HARDWARE REFERENCE

18”
G
roundSpike

(02-07-0048)(notto
scale)

M5 x 3” (76mm) Self-tapping Screw (33-11-0600)

M8 Barrel Nut
(33-11-0501)

M8 Flat Washer
(33-11-0300)

M8 Lock Washer
(33-11-0301)

M8 Lock Nut
(33-11-0500)

M10 Lock Washer
(33-11-0201)

Extra Hardware

M10 Flat Washer
(33-11-0200)

M10 Barrel Nut
(33-11-0401)

M10 Lock Nut
(33-11-0400)

M10 B.H.C.S.Bolts NOTE:Yourplay structure maynot use all hardware listed

M8 B.H.C.S.Bolts

1/2” 3/4” 1” 1-3/16” 1-3/8” 1-9/16” 2” 2-3/8” 2-3/4” 3-1/8”
13mm 20mm 25mm 30mm 35mm 40mm 50mm 60mm 70mm 80mm

3/4”1”1-3/16”1-3/8”1-9/16”1-3/4”

2-3/4”4”

20mm25mm30mm35mm40mm45mm

70mm100mm

33-11-0108 33-11-0107

33-11-0109 33-11-0106 33-11-0105 33-11-0104 33-11-0103 33-11-0102

1/2”
13mm

33-11-0101

33-11-0001 33-11-0002 33-11-0003 33-11-0004 33-11-0005 33-11-0006
1-3/4”
45mm

33-11-0113 33-11-0010 33-11-0007 33-11-0008 33-11-0011



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 17

2 DECK PARTS LIST - NO ROOF

Letter Description Part # Quantity
A Footers 02-08-0134 (0135-2”) 6
B Footer Covers 02-08-0009 12
C LowerPost - 31.5” Long 02-08-0110 2
D LowerPost - 39.4” Long 02-08-0111 4
E LowerPost - 73.62” Long 02-08-0113 1
F UpperPost - 35.04” Long 02-08-0115 2
G UpperPost - 34.6” Long 02-08-0115 3
H LowerPost Cover- 22.88” Long 02-08-0029 4
I LowerPost Cover- 30.25” Long 02-08-0030 2
J Upper Post Cover- 7.38” Long 02-08-0033 2
K DeckB 02-08-0041 1
L Deck D 02-08-0043 1
M TouchMath Panel 02-08-0047 1
N Climber Handhold Bracket 02-08-0102 2
O Climber Handhold - EVEN 02-08-0003 3
P Climber Handhold - ODD 02-08-0004 1
Q Slide Hood 02-08-0053 1
R Straight Slide 02-08-0019 1
S Slide Mounting Bracket 02-08-0120 1
T Extension Post -8” 02-08-0118 3
U Footer Plate 02-08-0122 5
V Clock Panel 02-08-0011 1
W Vine Climber 02-08-0024 1
X Vine Climber Bracket 02-08-0106 1
Y VineClimberExtensionPost - 8” 02-08-0108 (0107-2”) 2
Z Stump Climber 02-08-0023 1
aa Stump Climber Mounting Bracket 02-08-0121 1
bb Telescope 02-08-0005 1
cc Telescope Mounting Bracket 02-08-0105 1
dd TelescopeMounting Plate 02-08-0133 1
ee 180 DegreeConnector 02-08-0101 1
ff 90 DegreeConnector 02-08-0100 1
gg Post Cap 02-08-0027 5
hh Bongo Drum 02-08-0025 1
ii BongoDrumMounting Bar 02-08--0126 1
jj BongoDrum Support Bracket 02-08-0103 1
kk BongoDrumMounting Bracket 02-08-0104 1
ll Rainwheel 02-08-0026 1
mm Rainwheel Bracket 02-08-0127 1

nn Gear Panel 02-08-0046 1

A

B
C DE

G

F

H
I

J

K

L
M

N
O

O

P

Q

R
S

T U

U

U

V

W

X

Y

Z
aa

T

bbcc
dd ee ff

gg

hh

i i

jj
kk

l l

nn

mm



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com18

A B

DE

F

GH

I
J

K

V

W

X

Y

Z
aa

bbcc
dd

ee ff
gg

hh

llll
mm

nn oo

pp

qq

ii

jj
kk

U

U

U

Q

R
S

T

T

P

O

O

N

M
L

C

2 DECK PARTS LIST - WITH ROOF
Letter Description Part Number Quantity

A Footers - 8” 02-08-0134 (0135-2”) 6
B Footer Covers 02-08-0009 12
C LowerPost - 31.5” Long 02-08-0110 2
D LowerPost - 39.4” Long 02-08-0111 4
E LowerPost - 73.62” Long 02-08-0113 1
F UpperPost - 35.4” Long 02-08-0116 2
G UpperPost - 57.48” Long 02-08-0117 4
H UpperPost - 23.23” Long 02-08-0137 1
I LowerPost Cover- 22.88” Long 02-08-0029 4
J LowerPost Cover- 30.25” Long 02-08-0030 2
K Deck B 02-08-0041 1
L Deck D 02-08-0043 1
M TouchMath Panel 02-08-0047 1
N Climber Handhold Bracket 02-08-0102 2
O Climber Handhold - EVEN 02-08-0003 3
P Climber Handhold - ODD 02-08-0004 1
Q Slide Hood 02-08-0053 1
R Straight Slide 02-08-0019 1
S Slide Mounting Bracket 02-08-0120 1
T Extension Post -8” 02-08-0118 3
U Footer Plate 02-08-0122 5
V Clock Panel 02-08-0011 1
W Vine Climber 02-08-0024 1
X Vine Climber Bracket 02-08-0106 1
Y VineClimberExtensionPost - 8” 02-08-0108 (0107-2”) 2
Z Stump Climber 02-08-0023 1
aa Stump Climber Mounting Bracket 02-08-0121 1
bb Telescope 02-08-0005 1
cc Telescope Mounting Bracket 02-08-0105 1
dd TelescopeMounting Plate 02-08-0133 1
ee 180 DegreeConnector 02-08-0101 1
ff 90 DegreeConnector 02-08-0100 1
gg Post Cap 02-08-0027 1
hh Bongo Drum 02-08-0025 1
ii BongoDrumMounting Bar 02-08-0126 1
jj BongoDrum Support Bracket 02-08-0103 1
kk BongoDrum Mounting Bracket 02-08-0104 1
ll Rainwheel 02-08-0026 1
mm Rainwheel Bracket 02-08-0127 1
nn Upper PostCover- 21.38” Long 02-08-0034 2
oo UpperPost Cover- 28.88” Long 02-08-0035 2
pp Gear Panel 02-08-0046 1
qq Roof 02-08-0001 1



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 19

USE ZONE

6' (183 cm)
6' (183 cm)

6' (183 cm)

6' (183 cm)6' (183 cm)

6' (183 cm)

MINIMUM USEZONE* REQUIRED

NOTE:
Equipment shall be positioned to eliminate
conflicting traffic patterns. Asa general
rule, allowat least 6’ of freespace
around the entire structure.

IMPORTANT:Never install play equipment over hard, unresilient
surfaces suchas asphalt, concrete or compacted earth. It is the
owner’s responsibility to ensure the “minimum area required”
contains an appropriate amount of resilient material to cushion
accidental falls.

* TheUSEZONEisthe area beneath
and immediatelyadjacent to aplay
structureor equipment that isdesigned
for unrestrictedcirculation aroundthe
equipment andon whosesurfaceit is
predictedthat auserwould land when
falling from orexiting theequipment.

USE
ZONE

Straight
Slide

Bongo Drums
Telescope

Rainwheel

Vine
Climber

Stump
Climber

TOPVIEW

22' (671 cm)

27' (823 cm)

INSTALLED DIMENSIONS

No Roof (DC-2MD)

With Roof (DC-2MDR)

9ft 6in widex 15ft longx 6ft 6in tall

9ft 6in widex 15ft longx 10ft 6in tall



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com20

USE ZONEWITH POSTPLACEMENT/HOLE LOCATIONS

67” (170 cm)76” (193 cm)

USE
ZONE

Straight
Slide

Vine
Climber

Stump
Climber

TOPVIEW

Placement for
12” Diameter x 18” Deep Holes
for In-ground installation

IMPORTANT:Never install play equipment
over hard, unresilient surfaces such as
asphalt, concrete or compactedearth. It is
the owner’s responsibility to ensure the
“minimum area required” contains an
appropriate amount of resilient material to
cushion accidental falls.

1. ReviewUseZone.
Mark the placement of one DeckPost.
Anyof the (4) may be used.
NOTE:Survey flags may be used to mark

the placement of each hole.

2. Measure from first DeckPost to mark the positon
of the remaining (5) posts. Checkfor
squarenessusing the 45-1/4” diagonal dimension.

NOTE:All remaining dimensions are based off of
the Deck Post placement.

3. Measure from the center of a DeckPost using the
dimensions provided for each remaining hole.

Concrete Required(if applicable) :
Approx. .5 Cubic Yards(.37 CubicMeters)
NOTE:SuggestedMin. concrete

rating: 3000PSI

69”(175 cm)

31 7/8”
(81 cm)

31 7/8”
(81 cm)

31 7/8”
(81 cm)

31 7/8” (81 cm)

36”
(91 cm)

37 3/8”
(95 cm)

12”(30 cm)

114”
(290 cm)

12’ (366 cm)

65”(165 cm)

22'
(671 cm)

27' (823 cm)

12
3

5

4

6 45-1/4”
(115 cm)

NOTE:All dimensions
aremeasuredfrom the
centerof the posts/holes



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 21

DECK PLACEMENT

TOPVIEW

Circles indicate
threaded insert
locations

Circles indicate
threaded insert
locations

B
Stump
Climber

Straight
SlideDVine

Climber

Note the position of the
square holes



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com22

FOOTINGDETAIL- GROUNDSPIKES(Hardware Kit #02-08-0203)

IMPORTANT:Neverinstall play equipment over hard, unresilient
surfaces such as asphalt, concrete or compactedearth. It is the
owner’s responsibility to ensure the “minimum area required”
contains an appropriate amount of resilient material to cushion
accidental falls.

GROUND

Lower Post

(2) Ground
Spikes

4lb Hammer

Extension Footer

SURFACING

Instructions:
1. With Footers in position, secure
each footer to the ground using
(2) ground spikes.
NOTE:A4 lb. hammer may be

required to drive spikes into
the ground.

2. Install EngineeredWoodFiber
surfacing to a depth of 12”.

NOTE:12”Engineered Wood Fiber
will typically settle to a9”depth.

NOTE:
illustration depicts 8”
(203mm) ExtensionFooter

Installation of 2”(51mm)
ExtensionFooter issimilar.

Clearareaof any debris and level surface.
Equipment isdesigned to be installed on
a level surface.

SITE PREPARATION

Install ground spikesangled
inward asshown in illustration.



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 23

FOOTINGDETAIL- CONCRETEANCHORS(Hardware Kit #02-08-0204)

GROUND

LowerPost

CONCRETE

Extension Footer

Lock Nut
Flat Washer

(2) ConcreteAnchors
(Part# 33-11-0706)

2”
Extension
Footer2-1/2”” Rubber

Tiles

Instructions:
1. With ExtensionFooter in position,
mark hole position. Remove
ExtensionFooter and drill
(2) 3/8” Dia. x 2” deep holes
into concrete to receive anchor.

2. Insert Concrete Anchorsand secure
with Flat Washer and LockNut.

IMPORTANT:Neverinstall play equipment over hard, unresilient
surfaces such as asphalt, concrete or compactedearth. It is the
owner’s responsibility to ensure the “minimum area required”
contains an appropriate amount of resilient material to cushion
accidental falls.

4” Minimum
w/ 3000 PSI

SITE PREPARATION
Clearareaof any debris and level surface.
Equipment isdesigned to be installed on
a level surface.



24

FOOTINGDETAIL- INGROUNDFOOTERS(Hardware Kit #02-08-0205)

GROUND

Extension
Footer

In-ground
Footer

Placebrick or
equivalent in the
bottom of all
footings to prevent
post from sinking
into the ground

Extension
Footer

SURFACING

Instructions:
1. Bolt ExtensonFooter and Inground Footer
together using (2 )M10 x20mm
(3/4”) BHCSBolts and
M10 Lock Nuts.

Refer to Hole/Footer Location on
the last pageof these instructions.

CONCRETE
CONCRETE

45º Ref.

(2) M10 x25mm
( 1”) BHCS
Bolts

(2) M10
Lock Nuts

IMPORTANT:Neverinstall play equip-
ment overhard, unresilient surfaces
such as asphalt, concrete or compacted
earth. It is the owner’sresponsibility to
ensure the “minimum area required”
contains an appropriate amount of
resilient material to cushion accidental
falls.

Lower
Post

NOTE:
illustration depicts
8” (203mm) Extension Footer.
Installation of 2”(51mm)
ExtensionFooter issimilar.

Clearareaof any debris and level surface.
Equipment isdesigned to be installed on
a level surface.

SITEPREPARATION

UltraPlay Play Systems
800.458.5872 • www.ultraplay.com



25
UltraPlay Play Systems
800.458.5872 • www.ultraplay.com

A,B
& C

D

D
F

E

Figure 1.

1. Locate: (2) LowerPosts(A)- Posts #1 and #2
(3) LowerPosts(B)- Posts #3, #5 and #6
(1) Lower Post(C)- Post #4.

NOTE:LowerPosts are identifed by number decals.

2. Connect Footer(D) to Lower Posts(A,B,C)using
(2) Bolts(E) and (2) Lock Nuts(F).SeeFigure1.

NOTE:8” Footer(D)shown in illustration.
Use2” Footer for 2-1/2” rubber tiles.

NOTE:If installing play structure with concrete
footers, install In-groundfooters at this time.
SeeFooting Detail Page .

NOTE:Refer to USEZONEpage for proper structure
placement before beginning installation process.

A
A

C
B

B
B

4

2

6

3

1

5

STEP 1 - CONNECT FOOTERSTOLOWERPOSTS

Parts List
Letter Description Quantity Part Number
A LowerPost - 31.5” Long 2 02-08-0110
B LowerPost - 39.4” Long 3 02-08-0111
C LowerPost - 73.62” Long 1 02-08-0113

Hardware Complete SeeFooting Detail Pages
D Footer - 8”* 6 02-08-0134
D Footer - 2”* 6 02-08-0135
E M10 x 25mm(1”) BHCSBolt 12 33-11-0003
F M10 Lock Nut 12 33-11-0400

*(6) IngroundFootersincluded in hardwarekit (02-08-0205) for
inground applications. SeePage24.



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com26

STEP 2 - SLIDE LOWERPOSTCOVERSOVERLOWERPOSTS

Parts List
Letter Description Quantity Part Number
A LowerPostCovers- 22.88”(581mm) Long 4 02-08-0029
B LowerPostCovers- 30.25”(768mm) Long 2 02-08-0030

1. Locate (4) Lower Post Covers(A).

2. Slide Lower Post Covers(A),onto
LowerPosts#1, #2, #3 and #4.

3. Locate (2) Lower Post Covers(B).

4. Slide Lower PostCovers(B)onto
LowerPost #5 and # 6.

4

3

2

1

6

5

A
A

A

A

B

B



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 27

STEP 3 - PLACEDECK 1 ONTO LOWERPOSTCOVERS

Parts List
Letter Description Quantity Part Number
A Deck B 1 02-08-0041

1. PlaceDeck(A)onto LowerPosts#1, #2, #3 and #4
and rest on Lower Post Covers.

TheDecks are NOTidentical.
Note the placement of the ThreadedInserts
on the sides of the deck and the (2) SquareHoles
on the top surface of the deck.

SeeDeck Placement on page 21.

Lower
Post
Covers

1

2
3

4

AThreaded
Inserts

Threaded
Inserts

Square
Holes



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com28

STEP 4 - PLACEDECK 2 ONTODECK 1 AND LOWERPOSTCOVERS

Parts List
Letter Description Quantity Part Number
A Deck D 1 02-08-0043

1. PlaceDeck(A)onto LowerPosts#3, #4, #5 and #6
and rest on Deck 1 and LowerPost Covers.

TheDecks are NOTidentical.
Note the placement of the ThreadedInserts
on the sides of the deck and the (2) SquareHoles
on the top surface of the deck.

SeeDeck Placement on page 21.

Lower
Post
Covers

5

6

4

3

A
Threaded
Inserts

Square
Holes



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 29

STEP5 - PLACECLIMBER HANDHOLD BRACKETONTODECK

Parts List
Letter Description Quantity Part Number
A Climber Handhold Bracket 1 02-08-0102

1. PlaceClimber Handhold Bracket(A) onto
top surface of DeckbetweenPosts#1 and #2.

1

2

A



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com30

1

3

Figure 1

1. Lower TouchMath Panel(A)onto LowerPost #1 and #3.

2. Alignhole in underside of left ClimberHandhold(B)with stud on
ClimberHandhold Bracket and insert it onto stud of
Climber Handhold Bracket.

3. Place wings of Climber Handhold(B) between wings of
Touchmath Panel(A).

4. AlignHoles in “wings” of TouchMath Panel(A)and
Right Climber Handhold(B) and insert Upper Post(C)downward
through both sets of “wings.”

NOTE:UpperPosts are numbered 1,2,3,4,5 & 6.
Match Upright Posts to Footer Posts.

5. Use“T” Tool, turn clockwise to Tighten UpperPost(C)
to Lower Post.SeeFigure 1.

Climber
Handhold
Bracket

A
C

B

STEP6 - INSTALL CLIMBER HANDHOLD AND TOUCHMATHPANEL

Parts List
Letter Description Quantity Part Number
A TouchMathPanelw/ Inserts 1 02-08-0047
B Climber Handhold - EVEN 1 02-08-0003
C UpperPost - 35.04” Long 1 02-08-0116



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 31

IF YOUR STRUCTURE INCLUDES
THE OPTIONAL ROOF
SKIP TO PAGE 52



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com32

3

1. Lower GearPanel(A)onto Lower Post #5.

2. Position Slide Hood(B)between wings of
TouchMath Panel and GearPanel(A).

3. AlignHoles in “wings” of TouchMath Panel and
Slide Hood(B)and insert UpperPost #3(C)
downwardthrough both sets of “wings.”

4. Use“T” Tool, turn clockwise to Tighten
Upper Post #3(C) to LowerPost #3. SeeFigure 1.

NOTE:UpperPosts are numbered 1,2,3,4,5 & 6.
Match Upright Posts to Footer Posts.

5. AlignHoles in “wings” of GearPanel(A)and
Slide Hood(B)and insert Upper Post #5(C) downward
through both sets of “wings”.

6. Use“T” Tool, turn clockwise to Tighten
Upper Post # 5(C) to LowerPost #5. SeeFigure 1.

TouchMath
Panel

Figure 1

A

5

B

C
C

5

3

STEP7 - INSTALL GEARPANEL AND SLIDE HOOD

Parts List
Letter Description Quantity Part Number
A GearPanelw/Inserts 1 02-08-0046
B Slide Hood 1 02-08-0053
C UpperPost - 34.6” Long 2 02-08-0115



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 33

STEP8 - INSTALL HANDHOLD BRACKET

Parts List
Letter Description Quantity Part Number
A Climber Handhold Bracket 1 02-08-0102

1. LowerClimber Handhold Bracket(A) onto
LowerPosts#4 and #6.

4

6

A



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com34

1. SwingGearPanel awayfrom Post #6.

2. Alignholes in underside of Climber Handhold(A)with stud on
ClimberMounting Bracket and LowerPost #6 and lower into position.

3. SwingGearPanel back into position between wings of Climber Handhold(A).

4. AlignHoles in GearPanel and Climber Handhold(A)and insert UpperPost#6(B)
downward through GearPanel Climber Handhold(A)and into LowerPost #6.

5. Use “T” Tool, turn clockwise to tighten UpperPost #6(B) to LowerPost.SeeFigure 1.

6. Place Upper PostCover(C)onto Upper Post #6(B), resting on Gear Panel.

Climber
Mounting
Bracket

Figure 1

B C
6

Gear
PanelA

STEP9 - INSTALL CLIMBER HANDHOLD

Parts List
Letter Description Quantity Part Number
A Climber Handhold - ODD 1 02-08-0004
B UpperPost - 34.6” Long 1 02-08-0115
C Upper Post Cover- 7.38” Long 1 02-08-0033



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 35

1. Align wings of Clock Panel(A)and Climber Handhold(B)
and lower onto LowerPost #4.

2. Alignhole in underside of Climber Handhold(A)with stud on
ClimberMounting Bracket.

3. LowerClock Panel(A)onto LowerPost #2.

4. Place UpperPost Cover(C)on top of LowerPost #4,
resting on Climber Handhold(B).

A

C
B

2

4

Stud

STEP10 - INSTALL CLOCKPANEL AND CLIMBER HANDHOLD

Parts List
Letter Description Quantity Part Number
A Clock Panel 1 02-08-0011
B Climber Handhold - EVEN 1 02-08-0003
C Upper Post Cover- 7.38” Long 1 02-08-0033



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com36

1. Alignhole in underside of Climber Handhold(A)with stud on
ClimberMounting Bracket .

2. SwingClimber Handhold(B) into position between wings of ClockPanel.

3. AlignHoles in Clock Panel and Climber Handhold(A)and insert UpperPost #2(C)
downward through ClockPanel and Climber Handhold(A)and into LowerPost #2.

4. Use “T” Tool, turn clockwise to tighten UpperPost #2(C) to LowerPost #2.
SeeFigure 1.

A

2

Clock
Panel

Stud

B

Figure 1

2

STEP11 - INSTALL CLIMBER HANDHOLD

Parts List
Letter Description Quantity Part Number
A Climber Handhold - EVEN 1 02-08-0003
B UpperPost - 35.04” Long 1 02-08-0116



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 37

STEP12 - ATTACHMOUNTING BRACKETSTOSTUMP CLIMBER

Parts List
Letter Description Quantity Part Number
A Stump Climber 1 02-08-0023
B Stump Climber Mounting Bracket 1 02-08-0121
C ExtensionPost (8”) 2 02-08-0118
D Footer Plate 2 02-08-0122

Hardware Complete 1 33-12-1007
E M10 x 20mm(3/4”) BHCSBolt 2 33-11-0002
F M10 Lock Washer 2 33-11-0201
G M10 Flat Washer 2 33-11-0200
H M10 x 35mm(1-3/8”) BHCSBolt 4 33-11-0005
I M10 Lock Nut 4 33-11-0400

1. Insert ExtensionTube(C)into Stump Climber Mounting Bracket(B). Insert
Bolt(H) through larger hole in Stump ClimberMounting Bracket(B), through
Extension Tubes(C)and secure with Lock Nut(I). Repeat for other
Extension Tube(C).See Figure 1.

2. Place Extension Tube(C)onto Footer Plate(D) and align holes.
Insert Bolt(H) into larger hole of Extension Tube(C),through
holes in FooterPlate(D)and secure with Lock Nut(I).
Repeat for other Exension tube(C). SeeFigure 2.

3. Insert Bolts(E), Lock Washers(F)and Flat Washers(G)into slot in
Stump ClimberMounting Bracket(B) and into threaded insert
in the underside Stump Climber(A).SeeFigure 3.

I
H

B

C

D

A

B
CC

D
Figure 2

H
I

Figure 1

Eliminate Extension Tube(C)if using 2-1/2”
poured-in-placeor rubber tile applications and bolt
StumpClimber Mounting Plate(B) directly to
Footer Plate(D).
If installation requires concrete footers, attach
In-groundFooters to Footer Plate(D)at this time.
See In-ground Footer Page.

G
F B

E
Figure 3



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com38

C
A

Slide

Deck

Figure 1

B

1. Insert Bolt(A), Lock Washer(B)and Flat Washer(C)
into hole in underside of StumpClimberand into
threaded insert in Deck. Lightly tighten. SeeFigure 1.

2. Repeat for other side.

3. Tighten all Bolts(A).

STEP13 - ATTACHSTUMP CLIMBER TODECK

Parts List
Letter Description Quantity Part Number

Hardware Complete 1 33-12-1007
A M10 x 80mm(3-1/8”) BHCSBolt 2 33-11-0011
B M10 Lock Washer 2 33-11-0201
C M10 Flat Washer 2 33-11-0200



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 39

H

1. Insert Bolts(E), Lock Washers(F)and Flat Washers(G)into slot in
SlideMounting Bracket(B)and into threaded insert in the underside
of Slide(A). SeeFigure 1.

2. Place Extension Tube(C)onto Footer Plate(D) and align holes.
Insert Bolt(H) into larger hole of ExtensionTube(C),through holes
in Footer Plate(D)and secure with Lock Nut(I). SeeFigure 2.

3. Insert ExtensionTube(C)into Slide Mounting Bracket(B). Insert
Bolt(H) through larger hole in Mounting Bracket(B), through
Extension Tube(C)and secure with Lock Nut(I). See Figure 3.C

B G
F
E

I
H

B

C
D

Figure 1

Figure 2

A
B

C

D

I
Figure 3

Eliminate Extension Tube(C)if using 2-1/2” poured-in-placeor
rubber tile applications and bolt SlideMounting Bracket(B)
directly to Footer Plate(D).

If installation requires concrete footers, attach In-ground
Footers to FooterPlate(D).at this time.
See In-ground Footer Page.

STEP 14 - ATTACHMOUNTING BRACKET AND FOOTERPLATE TOSLIDE

Parts List
Letter Description Quantity Part Number
A Straight Slide 1 02-08-0019
B Slide Mounting Bracket 1 02-08-0120
C Extension Post - 8” Long 1 02-08-0118
D Footer Plate 1 02-08-0122

Hardware Complete 1 33-12-1004
E M10 x 20mm(3/4”) BHCSBolt 2 33-11-0002
F M10 Lock Washer 2 33-11-0201
G M10 Flat Washer 2 33-11-0200
H M10 x 35mm(1-3/8”) BHCSBolt 2 33-11-0005
I M10 Lock Nut 2 33-11-0400



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com40

9

1. Insert Bolt(A), Lock Washer(B)and Flat Washer(C)
into hole in underside of Slide and into threaded
insert in Deck. Lightly tighten. SeeFigure 1.

2. Repeat for other side.

3. Tighten all Bolts(A).

BC
A

SlideSlide

Slide

Deck

Figure 1

STEP15 - ATTACHSLIDE TODECK

Parts List
Letter Description Quantity Part Number

Hardware Complete 1 33-12-1004
A M10 x 75mm(3”) BHCSBolt 2 33-11-0012
B M10 Lock Washer 2 33-11-0201
C M10 Flat Washer 2 33-11-0200



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 41

STEP16 - ATTACHVINE CLIMBER BRACKETTODECK

Parts List
Letter Description Quantity Part Number
A Vine Climber Bracket 1 02-08-0106

Hardware Complete 1 33-12-1003
B M10 x 25mm(1”) BHCSBolt 5 33-11-0003
C M10 Lock Washer 5 33-11-0201
D M10 Flat Washer 5 33-11-0200 A

A
CD B

Figure 2

1. Alignholes in VineClimber Bracket(A)with inserts in Deck
SeeFigure 1.

2. Insert Bolts(B), Lock Washers(C)and Flat Washers(D)
through Vine ClimberBracket(A)and into inserts in Deck.
SeeFigure 2.

NOTE:Lightly tighten Bolts(B) until all Bolts(B) are inserted.

3. Tighten all Bolts(B).

Figure 1

B

Reverse
View



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com42

A

A

HG

F

B

B

B

C

C
Figure 2

Figure 1

NOTE:Thereare (2) sizes of Vine Climber Extension Posts(B) provided.
Use the 2” Small Climber Extension Post ONLYfor 2-1/2”
poured-in-placesurfacing or rubber tiles.
Use the 8” Large Climber Extension Post for EngineeredWoodFiber.

1. Insert Extension Post(B)onto Footer Plate(C).

2. Insert Bolt(D) through larger hole in Vine Climber ExtensionPost(B),
through hole in Footer Plate(C)and secure with Lock Nut(E).
Repeat Steps 1 and 2 for other ExtensionPost(B).SeeFigure 1.

3. Insert Bolt(F), Lock Washer(G)and Flat Washer(H) into hole in Vine Climber
ExtensionPost(B)and into threaded insert in Vine Climber(A).
Repeat for other Extension Post(B).SeeFigure 2.

D E

STEP 17 - ATTACHFOOTERSTOVINE CLIMBER

Parts List
Letter Description Quantity Part Number
A Vine Climber 1 02-08-0024
B Small Climber ExtensionPost (2”) 2 02-08-0107
B LargeClimber ExtensionPost (8”) 2 02-08-0108
C Footer Plate 2 02-08-0122

Hardware Complete 1 33-12-1003
D M10 x 35mm(1-3/8”) BHCSBolt 2 33-11-0005
E M10 Lock Nut 2 33-11-0400
F M10 x 25mm(1”) BHCSBolt 2 33-11-0003
G M10 Lock Washer 2 33-11-0201
H M10 Flat Washer 2 33-11-0200



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 43

Figure 1

1. Insert Bolt(A), Lock Washer(B)and Flat Washer(C)
into hole in DeckMounting Bracket and into
threaded insert in VineClimber.
SeeFigure 1.

2. Repeat for other side.

3. Tighten all Bolts(A).

A B
C

DeckMounting
Bracket

Vine Climber

STEP18 - ATTACHVINE CLIMBER TODECK MOUNTING BRACKET

Parts List
Letter Description Quantity Part Number

Hardware Complete 1 33-12-1003
A M10 x 25mm(1”) BHCSBolt 2 33-11-0003
B M10 Lock Washer 2 33-11-0201
C M10 Flat Washer 2 33-11-0200



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com44

STEP 19 - ATTACHBONGOSMOUNTING BRACKETTODECK

Parts List
Letter Description Quantity Part Number
A BongosMounting Bracket 1 02-08-0104

Hardware Complete 1 33-12-1005
B M10 x 25mm(1”) BHCSBolt 4 33-11-0003
C M10 Lock Washer 4 33-11--0201
D M10 Flat Washer 4 33-11-0200

1. Lift LEFTside of TouchMath Panel on Post #1.

2. Slide BongosMounting Bracket(A)under
TouchMath Panel.

3. AlignHoles in BongosMounting Bracket(A)
with threaded inserts in Deck.

4. Secure BongosMounting Bracket(A) to Deck
using (4) Bolts(B), (4) Lock Washers(C)
and (4) Flat Washers(D).

NOTE:Lightly tighten bolts until all Bolts(B) are inserted,
then securely tighten.

B
C

D

A

SlideBongo Bracketunder
LEFTsideof TouchMath Panel

LIFT

TouchMath
Panel

1



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 45

STEP 20 - ATTACHBONGOS SUPPORTBRACKET TOBONGOS

A 1. Insert (2) Bolts(D) and (2) Flat Washers(E)into
holes in Mounting Bar(C),through holes in flange
of Bongos(A),through holes in BongosSupport
Bracket(B) and secure with (2) Flat Washers(E)and
(2) Lock Nuts(F).

2. Fromunderside of Bongos(A),insert Bolt(D), Flat Washer(E)
through BongosSupport Bracket(B), into hole in
Bongos(A)and secure from inside of Bongos(A)with
Flat Washer(E)and Lock Nut(F). SeeFigure 1.

B

C

F

D

E

E

E
D

F

E
A

Figure 1
SIDEVIEW

Flange

Parts List
Letter Description Quantity Part Number
A Bongos 1 02-08-0025
B BongosSupport Bracket 1 02-08-0103
C Mounting Bar 1 02-08-0126

Hardware Complete 1 33-12-1005
D M8 x 25mm(1”) BHCSBolt 3 33-11-0102
E M8 Flat Washer 6 33-11-0300
F M8 Lock Nut 3 33-11-0500



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com46

STEP21 - ATTACHBONGOS TOMOUNTING BRACKET

Parts List
Letter Description Quantity Part Number

Hardware Complete 1 33-12-1005
A M8 x 25mm(1”) BHCSBolt 1 33-11-0102
B M8 Barrel Nut 1 33-11-0501

1. ApplyLoctite adhesive to threads of Bolts(A).

2. Insert shaft of BongosSupport Bracket into
socket of BongosMounting Bracket and align holes.

3.Insert Bolt(A)downwwardthrough both brackets
and secure with Barrel Nut(B).B

A

TouchMath
Panel

BongosSupport
Bracket Shaft BongosMounting

Bracket Socket

Bongos



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 47

STEP22 - ATTACHRAINWHEEL MOUNTING BRACKETTODECK

Parts List
Letter Description Quantity Part Number
A RainwheelMounting Bracket 1 02-08-0127

Hardware Complete 1 33-12-1006
B M10 x 25mm(1”) BHCSBolt 4 33-11-0003
C M10 Lock Washer 4 33-11-0201
D M10 Flat Washer 4 33-11-0200

1. Lift LEFTside of GearPanel on Post #5.

2. Slide Rainwheel Bracket(A)under
Gear Panel.

3. Align Holes in Rainwheel Bracket(A)
with threaded inserts in Deck.

4. Secure Rainwheel Bracket(A) to Deck
using (4) Bolts(B), (4) Lock Washers(C)
and (4) Flat Washers(D).

NOTE:Lightly tighten bolts until all Bolts(B) are inserted,
then securely tighten.

SlideRainweelBracketunder
LEFTside of GearPanel

LIFT

Gear
Panel

5
B

C
D

A



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com48

STEP23 - ATTACHRAINWHEEL TOMOUNTING BRACKET

Parts List
Letter Description Quantity Part Number
A Rainwheel 1 02-08-0026

Hardware Complete 1 33-12-1006
B M8 X30mm(1-3/16”) BHCSBolt 1 33-11-0104
C M8 Barrel Nut 1 33-11-0501

Gear
Panel

Rainwheel
Mounting
Bracket

Socket

B

C

A

Shaft

1. Insert shaft of Rainwheel(A)into socket of
RainwheelMounting Bracket.

2. Insert Bolt(B) downwardthrough both brackets
and secure with Barrel Nut(C)and tighten.



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 49

STEP24 - INSTALL TELESCOPE

Parts List
Letter Description Quantity Part Number
A Mounting Plate (2 parts) 1 02-08-0133
B Mounting Bracket 1 02-08-0105
C Telescope 1 02-08-0005

Hardware Complete 1 33-12-1001
D M10 x 50mm(2”) BHCSBolt 1 33-11-0010
E M6 x 20mm(3/4”) BHCSBolt 2 33-11-0707
F M6 Flat Washer 2 33-11-0708
G M8 Flat Washer 1 33-11-0300
H M8 LockWasher 1 33-11-0301
I M8 x 30mm (1-3/16”) BHCSBolt 1 33-11-0104
J M8 Barrel Nut 1 33-11-0501

Clock Panel
Left Stump
Climber
Handhold

2

1. ApplyLoctite adhesive to threads of Bolt(D).

2. Place base of Mounting Plate(A)on top of
UpperPost #2 and secure with Bolt(D). Seefigure 1.

3. Place top of Mounting Plate(A)onto base of
Mounting Plate(A)and secure with (2) Bolts(E) and
(2) Flat Washers(F)using allen wrench provided. SeeFigure 2.

4. PushMounting Bracket(B) downwardonto
stud of Mounting Plate(A).SeeFigure 2.
NOTE:Mounting Bracket(B) spins freely.

5. To attach Telescope(C)to TelescopeBracket(B), insert
Flat Washer(G),Lock Washer(H)and Bolt(I) into one side
of TelescopeBracket(B) and Secure with Barrel Nut(J).SeeFigure 3.Figure 3

I
C

G
J

H

B

A D

E
F

B
C Figure 1

AD

E
FB

Figure 2

A



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com50

3

5

A B
C

1. ApplyLoctite adhesive to threads of Bolts(C).

2. Place 180 DegreePanel Connector(A)between
TouchMath Panel and Slide Hood on UpperPost #3.

3. AlignHoles in 180 DegreePanel Connector(A)with
threaded inserts in TouchMath Panel and Slide Hood.

4. Securewith (2) Bolts(C).

5. Place 90 DegreePanel Connector(B)in corner
of Slide Hood and Vine ClimberHandhold on UpperPost #5.

6. AlignHoles in 90 DegreePanel Connector(B)with
threaded inserts in Slide Hood and GearPanel.

7. Securewith (2) Bolts(C).

Slide
Hood

TouchMath
Panel

Gear
Panel

STEP25 - ATTACHPANEL CONNECTORS

Parts List
Letter Description Quantity Part Number
A 180 DegreePanel Connector 1 02-08-0101
B 90 DegreePanel Connector 1 02-08-0100

Hardware Complete 1 33-12-1011
C M10 x 20mm(3/4”) BHCSBolt 4 33-11-0002



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 51

STEP26 - INSTALL POSTCAPS

Parts List
Letter Description Quantity Part Number
A Post Cap 5 02-08-0027

Hardware Complete 1 33-12-1023
B M10 x 50mm(2”) BHCSBolt 5 33-11-0010

A1. Use “T” Tool, turn clockwise to tighten all Upper Posts
to Lower Posts.SeeFigure 1.

2. ApplyLoctite adhesive to threads of Bolts(B).

3. Place Post Cap(A)on top of each Upper Post. Insert Bolt(B),
into treaded insert on Postsand tighten. SeeFigure 2.

NOTE:PostCapsare required on Post # 1, #3, #4, #5 and #6.

Figure 2

B A
Figure 1

3

5

6

4

1



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com52

STEP 27 - ATTACHFOOTERCOVERS

1. Enclose Upright Post cover with (2) Footer Covers(A).

2. Secure with Bolts(B), LockWashers(C),Flat Washer(D)
and Barrel Nuts(E).

3. Repeat Steps1 and 2 for remaining FooterCovers.

ASSEMBLY IS COMPLETE

A

Upright
Post Cover

A

B C D

E

Secureplay structure to the ground
BEFOREinstalling Footer Covers(A).
SeeFooter Detail Page.

Parts List
Letter Description Quantity Part Number
A Footer Cover 12 02-08-0009

Hardware Complete 1 33-12-1014
B M8 x 40mm(1-9/16”) BHCSBolt 12 33-11-0106
C M8 LockWasher 12 33-11-03 01
D M8 Flat Washer 12 33-11-0300
E M8 Barrel Nut 12 33-11-0501



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 53

INSTALLATION INSTRUCTIONS
FOR STRUCTURE WITH

OPTIONAL ROOF



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com54

STEP7 - INSTALL GEARPANEL AND SLIDE HOOD

A

3

5

B

1. Lower GearPanel(A)onto Lower Post #5.

2. Position Slide Hood(B)between wings of
TouchMath Panel and GearPanel(A).

3. AlignHoles in wings of TouchMath Panel and
Slide Hood(B)and insert Upper Post #3(C) downward
through both sets of wings.

NOTE:UpperPosts are numbered 1,2,3,4,5 & 6.
Match Upright Posts to Footer Posts.

4. Align Holes in wings of GearPanel(A)and
Slide Hood(B)and insert Upper Post #5(C) downward
through both sets of wings.

5. Hand tighten clockwise to Tighten UpperPost(C)
to LowerPost. SeeFigure 1.

TouchMath
Panel

C
3

C
5

Parts List
Letter Description Quantity Part Number
A GearPanelw/ Inserts 1 02-08-0046
B Slide Hood 1 02-08-0053
C Upper Post - 57.5” Long 2 02-08-0117



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 55

STEP8 - INSTALL HANDHOLD BRACKET

Parts List
Letter Description Quantity Part Number
A Climber Handhold Bracket 1 02-08-0102

1. LowerClimber Handhold Bracket(A) onto
LowerPosts#4 and #6.

4

6

A



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com56

1. SwingGearPanel awayfrom Lower Post #6.

2. Alignholes in underside of Climber Handhold(A)with stud on
Climber Mounting Bracket and LowerPost #6 and push downward
onto ClimberMounting Bracket and LowerPost #6.

3. SwingGearPanel back into position between wings of Climber Handhold(A).

4. AlignHoles in wings GearPanel and Climber Handhold(A)and insert
Upper Post #6(B) downward through GearPanel Climber Handhold(A)
and into LowerPost #6.

5. Hand tighten clockwise to tighten UpperPost #6(B) to LowerPost #6.

B

6

Gear
Panel

Climber
Mounting
Bracket

A

STEP9 - INSTALL CLIMBER HANDHOLD

Parts List
Letter Description Quantity Part Number
A Climber Handhold - ODD 1 02-08-0004
B UpperPost - 57.48” Long 1 02-08-0117



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 57

STEP10 - INSTALL CLOCKPANEL AND CLIMBER HANDHOLD

Parts List
Letter Description Quantity Part Number
A Clock Panel 1 02-08-0011
B Climber Handhold - EVEN 1 02-08-0003
C UpperPost - 23.23” Long 1 02-08-0117

A

C
B

2

Stud

4

4

1. Align wings of Clock Panel(A)and Climber Handhold(B)
and lower onto LowerPost #4 at the same time.

2. Alignhole in underside of Climber Handhold(A)with stud on
ClimberMounting Bracket.

3. LowerClock Panel(A)onto LowerPost #2.

4. Insert UpperPost #4(C) downward through Climber Handhold(B)
and Clock Panel(A).

5. Hand tighten clockwise to tighten UpperPost #4(C)
to LowerPost #4.



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com58

STEP11 - INSTALL CLIMBER HANDHOLD

Parts List
Letter Description Quantity Part Number
A Climber Handhold - EVEN 1 02-08-0003
B UpperPost - 34.6” Long 1 02-08-0115

1. Alignhole in underside of Climber Handhold(A)with stud on
ClimberMounting Bracket .

2. SwingClimber Handhold(B) into position between wings of ClockPanel.

3. AlignHoles in Clock Panel and Climber Handhold(A)and insert UpperPost#2(B)
downward through ClockPanel and Climber Handhold(A)and into LowerPost #2.

4. Use “T” Tool, turn clockwise to tighten Upper Post #2(B) to LowerPost #2.
SeeFigure 1.

A

2

Clock
Panel

Stud

B
2

Figure 1



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 59

1. Insert ExtensionTube(C)into Stump Climber Mounting Bracket(B). Insert
Bolt(H) through larger hole in Stump ClimberMounting Bracket(B), through
Extension Tubes(C)and secure with Lock Nut(I). Repeat for other
Extension Tube(C).See Figure 1.

2. Place Extension Tube(C)onto Footer Plate(D) and align holes.
Insert Bolt(H) into larger hole of Extension Tube(C),through
holes in FooterPlate(D)and secure with Lock Nut(I).
Repeat for other Exension tube(C). SeeFigure 2.

3. Insert Bolts(E), Lock Washers(F)and Flat Washers(G)into slot in
Stump ClimberMounting Bracket(B) and into threaded insert
in the underside Stump Climber(A).SeeFigure 3.

I
H

B

C

D

A

B
CC

D
Figure 2

H
I

Figure 1

Eliminate Extension Tube(C)if using 2-1/2”
poured-in-placeor rubber tile applications and bolt
StumpClimber Mounting Plate(B) directly to
Footer Plate(D).
If installation requires concrete footers, attach
In-groundFooters to Footer Plate(D)at this time.
See In-ground Footer Page.

G
F B

E
Figure 3

STEP12 - ATTACHMOUNTING BRACKETSTOSTUMP CLIMBER

Parts List
Letter Description Quantity Part Number
A Stump Climber 1 02-08-0023
B Stump Climber Mounting Bracket 1 02-08-0121
C Extension Post - 8” Long 2 02-08-0118
D Footer Plate 2 02-08-0122

Hardware Complete 1 33-12-1007
E M10 x 20mm(3/4”) BHCSBolt 2 33-11-0002
F M10 Lock Washer 2 33-11-0201
G M10 Flat Washer 2 33-11-0200
H M10 x 35mm(1-3/8”) BHCSBolt 4 33-11-0005
I M10 Lock Nut 4 33-11-0400



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com60

C
A

Slide

Deck

Figure 1

B

1. Insert Bolt(A), Lock Washer(B)and Flat Washer(C)
into hole in underside of StumpClimberand into
threaded insert in Deck. Lightly tighten. SeeFigure 1.

2. Repeat for other side.

3. Tighten all Bolts(A).

STEP13 - ATTACHSTUMP CLIMBER TODECK

Parts List
Letter Description Quantity Part Number

Hardware Complete 1 33-12-1007
A M10 x 80mm(3-1/8”) BHCSBolt 2 33-11-0011
B M10 Lock Washer 2 33-11-0201
C M10 Flat Washer 2 33-11-0200



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 61

H

1. Insert Bolts(E), Lock Washers(F)and Flat Washers(G)into slot in
SlideMounting Bracket(B)and into threaded insert in the underside
of Slide(A). SeeFigure 1.

2. Place Extension Tube(C)onto Footer Plate(D) and align holes.
Insert Bolt(H) into larger hole of ExtensionTube(C),through holes
in Footer Plate(D)and secure with Lock Nut(I). SeeFigure 2.

3. Insert ExtensionTube(C)into Slide Mounting Bracket(B). Insert
Bolt(H) through larger hole in Mounting Bracket(B), through
Extension Tube(C)and secure with Lock Nut(I). See Figure 3.C

B G
F
E

I
H

B

C
D

Figure 1

Figure 2

A
B

C

D

I
Figure 3

Eliminate Extension Tube(C)if using 2-1/2” poured-in-placeor
rubber tile applications and bolt SlideMounting Bracket(B)
directly to Footer Plate(D).

If installation requires concrete footers, attach In-ground
Footers to FooterPlate(D).at this time.
See In-ground Footer Page.

STEP 14 - ATTACHMOUNTING BRACKET AND FOOTERPLATE TOSLIDE

Parts List
Letter Description Quantity Part Number
A Straight Slide 1 02-08-0019
B Slide Mounting Bracket 1 02-08-0120
C Extension Post - 8” Long 1 02-08-0118
D Footer Plate 1 02-08-0122

Hardware Complete 1 33-12-1004
E M10 x 20mm(3/4”) BHCSBolt 2 33-11-0002
F M10 Lock Washer 2 33-11-0201
G M10 Flat Washer 2 33-11-0200
H M10 x 35mm(1-3/8”) BHCSBolt 2 33-11-0005
I M10 Lock Nut 2 33-11-0400



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com62

STEP15 - ATTACHSLIDE TODECK

Parts List
Letter Description Quantity Part Number

Hardware Complete 1 33-12-1004
A M10 x 75mm(3”) BHCSBolt 2 33-11-0012
B M10 Lock Washer 2 33-11-0201
C M10 Flat Washer 2 33-11-0200

9

1. Insert Bolt(A), Lock Washer(B)and Flat Washer(C)
into hole in underside of Slide and into threaded
insert in Deck. Lightly tighten. SeeFigure 1.

2. Repeat for other side.

3. Tighten all Bolts(A).

BC
A

SlideSlide

Slide

Deck

Figure 1



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 63

A

A
CD B

Figure 2

1. Alignholes in Vine Climber Bracket(A)with inserts in Deck.
SeeFigure 1.

2. Insert Bolts(B,E), Lock Washers(C)and Flat Washers(D) through
VineClimber Bracket(A)and into inserts in Deck.
SeeFigure 2.

NOTE:Bolts(B) are longer than Bolts(E)
Lightly tighten bolts until all Bolts(B) are inserted.

3. Tighten all Bolts(B,E).

B
B

E

E

E

Figure 1

STEP16 - ATTACHVINE CLIMBER BRACKETTODECK

Parts List
Letter Description Quantity Part Number
A Vine Climber Bracket 1 02-08-0106

Hardware Complete 1 33-12-1003
B M10 x 25mm(1”) BHCSBolt 5 33-11-0003
C M10 Lock Washer 5 33-11-0201
D M10 Flat Washer 5 33-11-0200



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com64

A

A

HG

F

B

B

B

C

C
Figure 2

Figure 1

NOTE:Thereare (2) sizes of Vine Climber Extension Posts(B) provided.
Use the 2” Small Climber Extension Post ONLYfor 2-1/2”
poured-in-placesurfacing or rubber tiles.
Use the 8” Large Climber Extension Post for EngineeredWoodFiber.

1. Insert Extension Post(B)onto Footer Plate(C).

2. Insert Bolt(D) through larger hole in Vine Climber ExtensionPost(B),
through hole in Footer Plate(C)and secure with Lock Nut(E).
Repeat Steps 1 and 2 for other ExtensionPost(B).SeeFigure 1.

3. Insert Bolt(F), Lock Washer(G)and Flat Washer(H) into hole in Vine Climber
ExtensionPost(B)and into threaded insert in Vine Climber(A).
Repeat for other Extension Post(B).SeeFigure 2.

D E

STEP 17 - ATTACHFOOTERSTOVINE CLIMBER

Parts List
Letter Description Quantity Part Number
A Vine Climber 1 02-08-0024
B Small Climber ExtensionPost (2”) 2 02-08-0107
B LargeClimber ExtensionPost (8”) 2 02-08-0108
C Footer Plate 2 02-08-0122

Hardware Complete 1 33-12-1003
D M10 x 35mm(1-3/8”) BHCSBolt 2 33-11-0005
E M10 Lock Nut 2 33-11-0400
F M10 x 25mm(1”) BHCSBolt 2 33-11-0003
G M10 Lock Washer 2 33-11-0201
H M10 Flat Washer 2 33-11-0200



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 65

Figure 1

1. Insert Bolt(A), Lock Washer(B)and Flat Washer(C)
into hole in DeckMounting Bracket and into
threaded insert in VineClimber.
SeeFigure 1.

2. Repeat for other side.

3. Tighten all Bolts(A).

A B
C

DeckMounting
Bracket

Vine Climber

STEP18 - ATTACHVINE CLIMBER TODECK MOUNTING BRACKET

Parts List
Letter Description Quantity Part Number

Hardware Complete 1 33-12-1003
A M10 x 25mm(1”) BHCSBolt 2 33-11-0003
B M10 Lock Washer 2 33-11-0201
C M10 Flat Washer 2 33-11-0200



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com66

STEP 19 - ATTACHBONGOSMOUNTING BRACKETTODECK

Parts List
Letter Description Quantity Part Number
A BongosMounting Bracket 1 02-08-0104

Hardware Complete 1 33-12-1005
B M10 x 25mm(1”) BHCSBolt 4 33-11-0003
C M10 Lock Washer 4 33-11--0201
D M10 Flat Washer 4 33-11-0200

1. Lift LEFTside of TouchMath Panel on Post #1.

2. Slide BongosMounting Bracket(A)under
TouchMath Panel.

3. AlignHoles in BongosMounting Bracket(A)
with threaded inserts in Deck.

4. Secure BongosMounting Bracket(A) to Deck
using (4) Bolts(B), (4) Lock Washers(C)
and (4) Flat Washers(D).

NOTE:Lightly tighten bolts until all Bolts(B) are inserted,
then securely tighten.

B
C

D

A

SlideBongo Bracketunder
LEFTsideof TouchMath Panel

LIFT

TouchMath
Panel

1



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 67

STEP 20 - ATTACHBONGOS SUPPORTBRACKET TOBONGOS

A 1. Insert (2) Bolts(D) and (2) Flat Washers(E)into
holes in Mounting Bar(C),through holes in flange
of Bongos(A),through holes in BongosSupport
Bracket(B) and secure with (2) Flat Washers(E)and
(2) Lock Nuts(F).

2. Fromunderside of Bongos(A),insert Bolt(D), Flat Washer(E)
through BongosSupport Bracket(B), into hole in
Bongos(A)and secure from inside of Bongos(A)with
Flat Washer(E)and Lock Nut(F). SeeFigure 1.

B

C

F

D

E

E

E
D

F

E
A

Figure 1
SIDEVIEW

Flange

Parts List
Letter Description Quantity Part Number
A Bongos 1 02-08-0025
B BongosSupport Bracket 1 02-08-0103
C Mounting Bar 1 02-08-0126

Hardware Complete 1 33-12-1005
D M8 x 25mm(1”) BHCSBolt 3 33-11-0102
E M8 Flat Washer 6 33-11-0300
F M8 Lock Nut 3 33-11-0500



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com68

STEP21 - ATTACHBONGOS TOMOUNTING BRACKET

Parts List
Letter Description Quantity Part Number

Hardware Complete 1 33-12-1005
A M8 x 25mm(1”) BHCSBolt 1 33-11-0102
B M8 Barrel Nut 1 33-11-0501

1. ApplyLoctite adhesive to threads of Bolts(A).

2. Insert shaft of BongosSupport Bracket into
socket of BongosMounting Bracket and align holes.

3.Insert Bolt(A)downwwardthrough both brackets
and secure with Barrel Nut(B).B

A

TouchMath
Panel

BongosSupport
Bracket Shaft BongosMounting

Bracket Socket

Bongos



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 69

STEP22 - ATTACHRAINWHEEL MOUNTING BRACKETTODECK

Parts List
Letter Description Quantity Part Number
A RainwheelMounting Bracket 1 02-08-0127

Hardware Complete 1 33-12-1006
B M10 x 25mm(1”) BHCSBolt 4 33-11-0003
C M10 Lock Washer 4 33-11-0201
D M10 Flat Washer 4 33-11-0200

1. Lift LEFTside of GearPanel on Post #5.

2. Slide Rainwheel Bracket(A)under
Gear Panel.

3. Align Holes in Rainwheel Bracket(A)
with threaded inserts in Deck.

4. Secure Rainwheel Bracket(A) to Deck
using (4) Bolts(B), (4) Lock Washers(C)
and (4) Flat Washers(D).

NOTE:Lightly tighten bolts until all Bolts(B) are inserted,
then securely tighten.

SlideRainweelBracketunder
LEFTside of GearPanel

LIFT

Gear
Panel

5
B

C
D

A



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com70

UltraPlay Play Systems
800.458.5872 • www.ultraplay.com

STEP23 - ATTACHRAINWHEEL TOMOUNTING BRACKET
Parts List

Letter Description Quantity Part Number
A Rainwheel 1 02-08-0026

Hardware Complete 1 33-12-1006
B M8 X30mm(1-3/16”) BHCSBolt 1 33-11-0104
C M8 Barrel Nut 1 33-11-0501

Gear
Panel

Rainwheel
Mounting
Bracket

Socket

B

C

A

Shaft

1. Insert shaft of Rainwheel(A)into socket of
RainwheelMounting Bracket.

2. Insert Bolt(B) downwardthrough both brackets
and secure with Barrel Nut(C)and tighten.



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 71

Clock Panel
Left Stump
Climber
Handhold

2

1. ApplyLoctite adhesive to threads of Bolt(D).

2. Place base of Mounting Plate(A)on top of
UpperPost #2 and secure with Bolt(D). Seefigure 1.

3. Place top of Mounting Plate(A)onto base of
Mounting Plate(A)and secure with (2) Bolts(E) and
(2) Flat Washers(F)using allen wrench provided. SeeFigure 2.

4. PushMounting Bracket(B) downwardonto
stud of Mounting Plate(A).SeeFigure 2.
NOTE:Mounting Bracket(B) spins freely.

5. To attach Telescope(C)to Telescope Bracket(B), insert
Flat Washer(G),Lock Washer(H)and Bolt(I) into one side
of Telescope Bracket(B) and Secure with Barrel Nut(J). SeeFigure 3.Figure 3

I
C

G
J

H

B

A D

E
F

B
C Figure 1

AD

E
FB

Figure 2

A

STEP24 - INSTALL TELESCOPEONTOPOST#2

Parts List
Letter Description Quantity Part Number
A Mounting Plate (2 parts) 1 02-08-0133
B Mounting Bracket 1 02-08-0105
C Telescope 1 02-08-0005

Hardware Complete 1 33-12-1001
D M10 x 50mm(2”) BHCSBolt 1 33-11-0010
E M6 x 20mm(3/4”) BHCSBolt 2 33-11-0707
F M6 Flat Washer 2 33-11-0708
G M8 Flat Washer 1 33-11-0300
H M8 LockWasher 1 33-11-0301
I M8 x 30mm(1-3/16”) BHCSBolt 1 33-11-0104
J M8 Barrel Nut 1 33-11-0501



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com72

3

5

A BC
1. ApplyLoctite adhesive to threads of Bolts(C).

2. Place 180 DegreePanel Connector(A)between
TouchMath Panel and Slide Hood on UpperPost #3.

3. AlignHoles in 180 DegreePanel Connector(A)with
threaded inserts in TouchMath Panel and Slide Hood.

4. Securewith (2) Bolts(C).

5. Place 90 DegreePanel Connector(B)in corner
of Slide Hood and Vine Climber Handhold on UpperPost #5.

6. AlignHoles in 90 DegreePanel Connector(B)with
threaded inserts in Slide Hood and GearPanel.

7. Securewith (2) Bolts(C).

Slide
Hood

TouchMath
Panel

Gear
Panel

STEP25 - ATTACHPANEL CONNECTORS

Parts List
Letter Description Quantity Part Number
A 180 DegreePanel Connector 1 02-08-0101
B 90 DegreePanel Connector 1 02-08-0100

Hardware Complete 1 33-12-1011
C M10 x 25mm(1”) BHCSBolt 4 33-11-0003



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 73

A1. Use “T” Tool, turn clockwise to tighten all UpperPost #1
to LowerPost #1. SeeFigure 1.

2. ApplyLoctite adhesive to threads of Bolt(B).

3. Place PostCap(A)on top of Upper Post#1. Insert Bolt(B),
into treaded insert on Postand tighten. SeeFigure2.

Figure 2

B A
Figure 1

1

STEP26 - INSTALL POSTCAPS

Parts List
Letter Description Quantity Part Number
A Post Cap 1 02-08-0027

Hardware Complete 1 33-12-1027
B M10 x 50mm(2”) BHCSBolt 1 33-11-0010



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com74

Slide
Hood4

3

5

6

B

B

A

A

1. Slide Post Covers(A)downward over UpperPosts #3 and #5.

2. Slide Post Cover(B)downward over UpperPosts #4 and 6.

Parts List
Letter Description Quantity Part Number
A Upper Post Cover- 21.38” Long 2 02-08-0034
B UpperPost Cover- 28.88” Long 2 02-08-0035

STEP27 - INSTALL UPPERPOSTCOVERS



UltraPlay Play Systems
800.458.5872 • www.ultraplay.com 75

1. Lower Roof(A)onto Uprights.
NOTE:UseInside Sockets

2. Centered horizontally with Upright,
measure1”(25mm) up from bottom
of Roof(A)anddrill 1/8”pilot hole through
Roof and into Upright. SeeFigure 1.

3. Secure Roof(A)to Uprights
with (4) Self-tapping Screws(B).
SeeFigure 1.

4. RepeatSteps2 and 3 for
remaining (3) Self-tapping Screws(B).

B

A

A

1”(25mm)

Side View

Upright

Figure 1

Uprights

Parts List
Letter Description Quantity Part Number
A Roof 1 02-08-0001

Hardware Complete 1 33-12-1009
B M5 x 76mm(3”) Self-tapping Screw 4 33-11-0600

STEP28 - INSTALL ROOF



76
UltraPlay Play Systems
800.458.5872 • www.ultraplay.com

STEP 29 - ATTACHFOOTERCOVERS

1. Enclose Upright Post Coverwith (2) Footer Covers(A).

2. Secure with Bolts(B), LockWashers(C),Flat Washer(D)
and Barrel Nuts(E).

3. Repeat Steps1 and 2 for remaining FooterCovers.

ASSEMBLY IS COMPLETE

A

Upright
Post Cover

A

B C D

E

Secureplay structure to the ground
BEFOREinstalling Footer Covers(A).
SeeFooter Detail Page.

Parts List
Letter Description Quantity Part Number
A Footer Covers 12 02-08-0009

Hardware Complete 1 33-12-1014
B M8 x 40mm(1-9/16”) BHCSBolt 12 33-11-0106
C M8 LockWasher 12 33-11-0301
D M8 Flat Washer 12 33-11-0300
E M8 Barrel Nut 12 33-11-0501


